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History of this test report

Report No. Version Description Issued Date

FR773113-03C 01 Initial issue of report May 22, 2018

1. Revise connection diagram of test system
FR773113-03C 02 2. Add the remark description in summary May 31, 2018

3. Add test procedures for output power

TEL : 886-3-327-3456 Page Number : 30f16
FAX : 886-3-328-4978 Issued Date : May 31, 2018
Report Template No.: BU5-FR15CWL AC MA Version 2.1 Report Version 1 02



samonias. FCC RADIO TEST REPORT

Report No. : FR773113-03C

Summary of Test Result

Report Ref Std. Test Items Result Remark
Clause Clause (PASS/FAIL)
3.1 15.247(b) Power Output Measurement Pass -
: Under limit
R B E
3.2 15.247(d) Ra?i?:;ds ?Jrr]icci)usdg(ra;sasri]gn Pass 3.01 dB at
P 2485.930 MHz
15.203 & .
3.3 15.247(b) Antenna Requirement Pass -
Remark: The reported TX power in EMC report is per actual shipping power setting and measured in this unit.
This has considered the actual shipping power during the measurement.

Reviewed by: Joseph Lin

Report Producer: Yuping Lin
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1 General Description
1.1 Product Feature of Equipment Under Test

Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n/ac, and Wi-Fi 5GHz 802.11a/n/ac.
Product Specification subjective to this standard

Sample 1 EUT with Portable Computer (HONGBO Antenna)
Sample 2 EUT with Portable Computer (ACON Antenna)

Remark: All the tests were performed with Sample 1.

The product was installed into Portable Computer (Brand Name: DELL, Model Name: P88G, P88G001)
during test, and the antenna information was recorded in the following table.

Antenna Information
Manufacturer HONGBO Manufacturer ACON
Model Name 260-26161 Model Name ANF6Y-200019

Ant. Type PIFA Ant. Type PIFA

Main:0.89 Main:-0.02
2.4GHz WLAN 2.4GHz WLAN

Peak Gain Aux:-2.1 Peak Gain Aux:-2.43
(dBi) Main:1.39 (dBi) Main:-1.86
5GHz WLAN AUX:-1.59 5GHz WLAN AUX--2.26

1.2 Modification of EUT

No modifications are made to the EUT during all test items.

1.3 Testing Location

Sporton Lab is accredited to ISO 17025 by Taiwan Accreditation Foundation (TAF code : 1190) and the
FCC designation No. TW1190 under the FCC 2.948(e) by Mutual Recognition Agreement (MRA) in
FCC Test.

Test Site SPORTON INTERNATIONAL INC.

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.
THO5-HY 03CHO7-HY
Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site No.
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1.4 Applicable Standards
According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢+ FCC Part 15 Subpart C §15.247

+ FCC KDB Publication No. 558074 D01 DTS Meas. Guidance v04
+ ANSI C63.10-2013

Remark: All test items were verified and recorded according to the standards and without any deviation
during the test.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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2 Test Configuration of Equipment Under Test

The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:, radiation
emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz, whichever is

lower).

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel (MH(l) Channel (Ml-?z)
1 2412 7 2442
2 2417 8 2447
3 2422 9 2452
2400-2483.5 MHz
4 2427 10 2457
5 2432 11 2462
6 2437

2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Modulation Data Rate
802.11b 1 Mbps
802.11g 6 Mbps

802.11n HT20 MCSO0
802.11n HT40 MCSO0
802.11ac VHT20 MCSO
802.11ac VHT40 MCSO0

Remark: The Radiated Spurious Emission test has only performed the test cases which chosen from

module supplier.
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SPORTON LAB.

2.3 Connection Diagram of Test System

120 acilHz
EUT
(Adapter)

]

EUT

iPod Earphone

2.4 Support Unit used in test configuration and system

Model Name(FCC ID Data Cable Power Cord

Item |Equipment Trade Name
N/A Verification Unshielded, 1.0 m [N/A

1. |[iPod Earphone |Apple

2.5 EUT Operation Test Setup

The RF test items, utility “QRCT” was installed in Portable Computer which was programmed in order
to make the EUT get into the engineering modes to provide channel selection, power level, data rate

and the application type and for continuous transmitting signals.

TEL : 886-3-327-3456 Page Number : 80f16
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3 Test Result

3.1 Output Power Measurement

3.1.1Limit of Output Power

For systems using digital modulation in the 2400-2483.5MHz, the limit for peak output power is
30dBm. If transmitting antenna with directional gain greater than 6dBi is used, the peak output power
from the intentional radiator shall be reduced below the above stated value by the amount in dB that
the directional gain of the antenna exceeds 6 dBi. In case of point-to-point operation, the limit has to
be reduced by 1dB for every 3dB that the directional gain of the antenna exceeds 6dBi.

3.1.2Measuring Instruments

See list of measuring equipment of this test report.

3.1.3Test Procedures

1.

For Peak Output Power, the testing follows the Measurement Procedure of FCC KDB No.
558074 DTS D01 Meas. Guidance v04 section 9.1.3 PKPM1 Peak power meter method.

For Average Output Power, the testing follows the Measurement Procedure of FCC KDB No.
558074 DTS D01 Meas. Guidance v04 section 9.2.3.2 Method AVGPM-G.

The RF output of EUT was connected to the power meter by RF cable and attenuator. The path
loss was compensated to the results for each measurement.

Set to the maximum power setting and enable the EUT transmit continuously.

Measure the conducted output power and record the results in the test report.

3.1.4Test Setup

[ [

Power Meter Attenuator EUT
3.1.5Test Result of Peak Output Power
Please refer to Appendix A.
3.1.6 Test Result of Average output Power (Reporting Only)
Please refer to Appendix A.
TEL : 886-3-327-3456 Page Number :90f16
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3.2 Radiated Band Edges and Spurious Emission Measurement

3.2.1Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious must
be at least 20 dB below the highest emission level within the authorized band. If the output power of this
device was measured by spectrum analyzer, the attenuation under this paragraph shall be 30 dB
instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also comply

with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

3.2.2Measuring Instruments

See list of measuring equipment of this test report.

TEL : 886-3-327-3456 Page Number : 10 of 16
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3.2.3Test Procedures

1. The testing follows FCC KDB Publication No. 558074 D01 DTS Meas. Guidance v04.

2. The EUT was arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

4. The EUT was set 3 meters from the interference receiving antenna, which was mounted on the
top of a variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured,;

(2) Set RBW=100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;

(3) Set RBW =1 MHz, VBW= 3MHz for f > 1 GHz for peak measurement.
For average measurement:

+ VBW =10 Hz, when duty cycle is no less than 98 percent.

«  VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.
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3.2.4Test Setup

For radiated emissions below 30MHz

' : RX Antenna
- 3m |

EUT

Metal Full Soldered Ground Plane

..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz
RX Antenna

Ant. feed
point

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver

TEL : 886-3-327-3456 Page Number 112 of 16
FAX : 886-3-328-4978 Issued Date : May 31, 2018
Report Template No.: BU5-FR15CWL AC MA Version 2.1 Report Version 1 02



samons. FCC RADIO TEST REPORT Report No. : FR773113-03C

For radiated emissions above 1GHz

RX Antenna
e T F
"/
Ant. feed
point D{ =
1-4m
""" [ ) !
f |
1.5m |
'
= IR, 8
Metal Full Soldered Ground Plane
o

Spectrum Analyzer / Receiver

3.2.5Test Results of Radiated Spurious Emissions (9kHz ~ 30MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result

came out very similar.

3.2.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix B and C.

3.2.7Duty Cycle

Please refer to Appendix D.

3.2.8 Test Result of Radiated Spurious Emission (30MHz ~ 10" Harmonic)

Please refer to Appendix B and C.
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3.3 Antenna Requirements

3.3.1Standard Applicable

If directional gain of transmitting Antennas is greater than 6dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6dBi. The use of a permanently attached Antenna or of an
Antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply

with the rule.

3.3.2Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.3.3Antenna Gain
The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.

TEL : 886-3-327-3456 Page Number 1 14 of 16
FAX : 886-3-328-4978 Issued Date : May 31, 2018
Report Template No.: BU5-FR15CWL AC MA Version 2.1 Report Version 1 02



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773113-03C

4 List of Measuring Equipment

. . Calibration
Instrument Manufacturer [ Model No. |Serial No. [Characteristics Date Test Date Due Date Remark
. Mar. 15, 2018 ~ Conducted
Power Meter Anritsu ML2495A 1240001 N/A Sep. 07, 2017 Sep. 06, 2018
May 04, 2018 (THO5-HY)
. 300MHz~40GH Mar. 15, 2018 ~ Conducted
Power Sensor Anritsu MA2411B 1207349 Sep. 07, 2017 Sep. 06, 2018
z May 04, 2018 (THO5-HY)
Spectrum Rohde & Mar. 15, 2018 ~ Conducted
FSP40 100055 9kHz~40GHz | Jun. 20, 2017 Jun. 19, 2018
Analyzer Schwarz May 04, 2018 (THO5-HY)
CBL -
) Mar. 30, 2018 ~ Radiation
Bilog Antenna TESEQ 6111D&00800 | 35419&03 | 30MHz to 1GHz | Dec. 18, 2017 Dec. 17, 2018
Apr. 30, 2018 (03CHOQ7-HY)
N1DO1N-06
Double Ridge Mar. 30, 2018 ~ Radiation
ESCO 3117 00075962 | 1GHz ~ 18GHz | Aug. 23, 2017 Aug. 22, 2018
Horn Antenna Apr. 30, 2018 (03CHO7-HY)
Rohde & Mar. 30, 2018 ~ Radiation
Loop Antenna HFH2-72 100315 | 9 kHz~30 MHz | Nov. 10, 2017 Nov. 09, 2018
Schwarz Apr. 30, 2018 (03CHO7-HY)
" AMF-7D-0010 Mar. 30, 2018 ~ Radiation
Preamplifier MITEQ 1590075 | 1GHz ~ 18GHz | Mar. 25, 2018 Mar. 24, 2019
1800-30-10P Apr. 30, 2018 (03CHQ7-HY)
. ) 3008A023 Mar. 30, 2018 ~ Radiation
Preamplifier Agilent 8449B 1GHz~ 26.5GHz| Oct. 30, 2017 Oct. 29, 2018
62 Apr. 30, 2018 (03CHO7-HY)
. Chaintek Control Turn Mar. 30, 2018 ~ Radiation
Controller ChainTek N/A N/A N/A
3000 table Apr. 30, 2018 (03CHO7-HY)
MF780208| Control Ant Mar. 30, 2018 ~ Radiation
Controller Max-Full MF7802 N/A N/A
368 Mast Apr. 30, 2018 (03CHO7-HY)
Mar. 30, 2018 ~ Radiation
Antenna Mast Max-Full MFA520BS N/A 1Im~4m N/A N/A
Apr. 30, 2018 (03CHO7-HY)
) Chaintek Mar. 30, 2018 ~ Radiation
Turn Table ChainTek N/A 0~360 Degree N/A N/A
3000 Apr. 30, 2018 (03CHOQ7-HY)
18GHz~40GHz, i
i TTA1840-35- Mar. 30, 2018 ~ Radiation
Amplifier MITEQ 1871923 | VSWR:2.5:1 | Jul. 18, 2017 Jul. 17, 2018
HG Apr. 30, 2018 (03CHOQ7-HY)
max
Spectrum . MY542004 Mar. 30, 2018 ~ Radiation
Keysight N9010A 10Hz ~ 44GHz | Oct. 31, 2017 Oct. 30, 2018
Analyzer 85 Apr. 30, 2018 (03CHO7-HY)
SHF-EHF Horn | SCHWARZBE BBHA9170 Mar. 30, 2018 ~ Radiation
BBHA 9170 18GHz- 40GHz | Nov. 10, 2017 Nov. 09, 2018
Antenna CK 251 Apr. 30, 2018 (03CHO7-HY)
. Mar. 30, 2018 ~ Radiation
Amplifier SONOMA 310N 187231 9kHz~1GHz | Jan. 08, 2018 Jan. 07, 2019
Apr. 30, 2018 (03CHO7-HY)
. ) N9038A MY532900 20Hz to Mar. 30, 2018 ~ Radiation
EMI Test Receiver Agilent Jan. 16, 2018 Jan. 15, 2019
(MXE) 53 26.5GHz Apr. 30, 2018 (03CHO7-HY)
) E3 Mar. 30, 2018 ~ Radiation
Software Audix N/A N/A N/A N/A
6.2009-8-24 Apr. 30, 2018 (03CHO7-HY)
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5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence 57
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.5

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 59
of 95% (U = 2Uc(y)) |
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Appendix A. Test Result of Conducted Test Items

Report Number : FR773113-03C

Test Engineer:

Ethan Lin/Lena Lo

Temperature:

21~25

°C

Test Date:

2018/03/15~2018/05/04

Relative Humidity:

51~-54

%
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TEST RESULTS DATA

Peak Output Power

Report Number : FR773113-03C

2.4GHz Band

Peak Conducted
Data Freq. Conducted qu_er
Mod. Rate NTY CH. (MHZ) Power Limit
(dBm) (dBm)
Ant 1 Ant 1
11b |1Mbps| 1 1 2412 18.16 30.00
11b |1Mbps| 1 6 2437 21.69 30.00
11b |1Mbps| 1 11 2462 21.70 30.00
11g |6Mbps| 1| 1 2412 20.27 30.00
11g |6Mbps| 1 6 2437 23.31 30.00
11g |6Mbps| 1| 11 2462 22.13 30.00
HT20 | MCSO| 1 1 2412 19.03 30.00
HT20 | MCSO| 1 6 2437 23.81 30.00
HT20 | MCSO| 1 11 2462 21.67 30.00
HT40 | MCSO| 1 3 2422 15.38 30.00
HT40 | MCSO| 1 6 2437 19.69 30.00
HT40 | MCSO| 1 9 2452 19.96 30.00
VHT20| MCSO| 1 1 2412 17.96 30.00
VHT20| MCSO| 1 6 2437 23.80 30.00
VHT20| MCSO| 1 11 2462 21.65 30.00
VHT40| MCSO| 1 3 2422 14.91 30.00
VHT40| MCSO| 1 6 2437 20.64 30.00
VHT40| MCSO| 1 9 2452 20.05 30.00

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA
Average Output Power

2.4GHz Band
Duty Factor Average Conducted Power

Mod. | P22 INTH  CH. &rzqz) (dB) (dBm)

Ant 1 Ant 1

11b (1Mbps| 1 1 2412 0.05 15.72

11b (1Mbps| 1 6 2437 0.05 18.98

11b [1Mbps| 1 11 2462 0.05 18.99

11g [(6Mbps| 1 1 2412 0.22 14.14

11g [6Mbps| 1 6 2437 0.22 17.77

11g [(6Mbps| 1 11 2462 0.22 16.19

HT20 | MCSO| 1 1 2412 0.25 12.56
HT20 | MCSO| 1 6 2437 0.25 17.92
HT20 | MCSO| 1 11 2462 0.25 15.41
HT40 | MCSO| 1 3 2422 0.51 9.08
HT40 | MCSO| 1 6 2437 0.51 13.05
HT40 | MCSO| 1 9 2452 0.51 13.29
VHT20| MCSO| 1 1 2412 0.27 11.50
VHT20| MCSO| 1 6 2437 0.27 17.93
VHT20| MCSO| 1 11 2462 0.27 15.42
VHT40[ MCSO| 1 3 2422 0.52 8.66
VHT40| MCSO| 1 6 2437 0.52 13.95
VHT40| MCSO| 1 9 2452 0.52 13.42

Note: Measured power (dBm) has offset with cable loss.
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Appendix B. Radiated Spurious Emission

Test Engineer :

Temperature : 22~24°C

Jesse Wang, Stan Hsieh, and Lance Chiang
Relative Humidity : 51~53%

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(HIV)

2389.38 56.15 -17.85 74 41.81 31.95 17.43 | 35.04 | 327 222 P H
2390 45.25 -8.75 54 30.92 31.95 17.43 | 35.05 | 327 222 A H
* 2412 103.75 - - 89.38 31.99 17.43 | 35.05 | 327 222 P H
* 2412 96.38 - - 82.01 31.99 17.43 | 35.05 | 327 222 A H
H

802.11b
H

CHO1

2389.905 62.59 -11.41 74 48.26 31.95 17.43 | 35.05 | 339 188 P \%

2412MHz
2390 50.92 -3.08 54 36.59 31.95 17.43 | 35.05 | 339 188 A \%
* 2412 111.22 - - 96.85 31.99 17.43 | 35.05 | 339 188 P \Y,
* 2412 103.69 - - 89.32 31.99 17.43 | 35.05 | 339 188 A \%
V
\%
2371.32 55.29 -18.71 74 41.05 31.91 17.37 | 35.04 | 329 218 P H
2389.52 44.26 -9.74 54 29.92 31.95 17.43 | 35.04 | 329 218 A H
* 2437 104.61 - - 90.1 32.08 17.49 | 35.06 | 329 218 P H
* 2437 101.37 - - 86.86 32.08 17.49 | 35.06 | 329 218 A H
2489.71 55.22 -18.78 74 40.54 32.2 1755 | 35.07 | 329 218 P H

802.11b
2485.02 44.32 -9.68 54 29.68 32.16 17.55 | 35.07 329 218 A H

CH 06

2382.1 58.15 -15.85 74 43.85 31.91 17.43 | 35.04 | 298 206 P \%

2437MHz
2386.86 47.78 -6.22 54 33.44 31.95 17.43 | 35.04 | 298 206 A \%
* 2437 111.22 - - 96.71 32.08 17.49 | 35.06 298 206 P V
* 2437 108.08 - - 93.57 32.08 17.49 | 35.06 298 206 A \%
2483.69 56.48 -17.52 74 41.84 32.16 17.55 | 35.07 298 206 P V
2487.12 46.07 -7.93 54 31.43 32.16 1755 | 35.07 298 206 A \%
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2462 107.89 - - 93.28 32.12 1755 | 35.06 | 331 112 P H
2462 100 - - 85.39 32.12 1755 | 35.06 | 331 112 A H
2485.12 56.64 -17.36 74 42 32.16 1755 | 35.07 | 331 112 P H
2483.52 46.32 -7.68 54 31.68 32.16 1755 | 35.07 | 331 112 A H
H
802.11b
H
CH 11
2462 113.68 - - 99.07 32.12 1755 | 35.06 | 284 | 207 P \Y
2462MHz
2462 105.66 - - 91.05 32.12 1755 | 35.06 | 284 | 207 A \Y
2484.48 62.12 -11.88 74 47.48 32.16 1755 | 35.07 | 284 | 207 P \Y,
2483.52 50.61 -3.39 54 35.97 32.16 17.55 | 35.07 | 284 | 207 A \Y
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 43.64 -30.36 74 57.67 34.23 11.12 | 59.38 100 0 P H
H
H
802.11b
H
CHO1
4824 44.58 -29.42 74 58.61 34.23 11.12 | 59.38 100 0 P \%
2412MHz
\Y,
\%
\Y,
4874 43.62 -30.38 74 57.53 34.22 11.16 | 59.29 100 0 P H
7311 42.42 -31.58 74 51.15 35.71 13.61 | 58.05 100 0 P H
H
802.11b
H
CH 06
4874 46.95 -27.05 74 60.86 34.22 11.16 | 59.29 100 0 P \Y,
2437MHz
7311 42.26 -31.74 74 50.99 35.71 13.61 | 58.05 100 0 P \%
V
V
4924 45.25 -28.75 74 59.03 34.21 11.22 | 59.21 100 0 P H
7386 43.48 -30.52 74 52.25 35.66 13.69 | 58.12 100 0 P H
H
802.11b
H
CH 11
4924 48.21 -25.79 74 61.99 34.21 11.22 | 59.21 100 0 P \Y
2462MHz
7386 43.39 -30.61 74 52.16 35.66 13.69 | 58.12 100 0 P \Y
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2388.75 56.05 -17.95 74 41.71 31.95 17.43 | 35.04 | 315 | 218 P H
2390 47.06 -6.94 54 32.73 31.95 17.43 | 35.05 | 315 | 218 A H
* 2412 104.5 - - 90.13 31.99 17.43 | 35.05 | 315 | 218 P H
* 2412 96.79 - - 82.42 31.99 17.43 | 35.05 | 315 | 218 A H
H
802.11g
H
CHoO1
2389.275 60.27 -13.73 74 45.93 31.95 17.43 | 35.04 | 311 202 P \Y,
2412MHz
2389.905 50.6 -3.4 54 36.27 31.95 17.43 | 35.05 | 311 202 AV
* 2412 111.18 - - 96.81 31.99 17.43 | 35.05 | 311 202 P \Y,
* 2412 103.31 - - 88.94 31.99 17.43 | 35.05 | 311 202 A |V
\Y
\Y,
2386.02 55.27 -18.73 74 40.93 31.95 17.43 | 35.04 | 336 111 P H
2389.8 45.31 -8.69 54 30.98 31.95 17.43 | 35.05 | 336 11 A H
* 2437 106.8 - - 92.29 32.08 17.49 | 35.06 | 336 111 P H
* 2437 98.98 - - 84.47 32.08 17.49 | 35.06 | 336 111 A H
2484.95 54.92 -19.08 74 40.28 32.16 17.55 | 35.07 | 336 11 P H
802.11g
2488.66 45.08 -8.92 54 30.4 32.2 17.55 | 35.07 | 336 111 A H
CH 06
2386.86 56.78 -17.22 74 42.44 31.95 17.43 | 35.04 | 304 | 178 P \Y,
2437MHz
2388.26 48.58 -5.42 54 34.24 31.95 17.43 | 35.04 | 304 | 178 AV
* 2437 112.43 - - 97.92 32.08 17.49 | 35.06 | 304 | 178 P \Y,
* 2437 104.34 - - 89.83 32.08 17.49 | 35.06 | 304 | 178 A |V
2493.28 55.56 -18.44 74 40.89 32.2 1755 | 35.08 | 304 | 178 P \Y
2484.11 46.09 -7.91 54 31.45 32.16 1755 | 35.07 | 304 | 178 A |V
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2462 104.56 - - 89.95 32.12 1755 | 35.06 | 343 216 P H
2462 96.49 - - 81.88 32.12 1755 | 35.06 | 343 216 A H
2499.8 55.27 -18.73 74 40.6 32.2 1755 | 35.08 | 343 216 P H
2484.68 45.4 -8.6 54 30.76 32.16 17.55 | 35.07 | 343 216 A H
H
802.11g
H
CH 11
2462 110.68 - - 96.07 32.12 17.55 | 35.06 | 310 202 P \Y
2462MHz
2462 103 - - 88.39 32.12 1755 | 35.06 | 310 202 A \%
2484.2 59.05 -14.95 74 44.41 32.16 17.55 | 35.07 | 310 202 P \Y,
2483.52 48.51 -5.49 54 33.87 32.16 1755 | 35.07 | 310 202 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 41.9 -32.1 74 55.93 34.23 11.12 | 59.38 100 0 P H
H
H
802.11g
H
CHO1
4824 43.2 -30.8 74 57.23 34.23 11.12 | 59.38 100 0 P \%
2412MHz
\Y,
\%
\Y,
4874 41.82 -32.18 74 55.73 34.22 11.16 | 59.29 100 0 P H
7311 42.26 -31.74 74 50.99 35.71 13.61 | 58.05 100 0 P H
H
802.11g
H
CH 06
4874 45.22 -28.78 74 59.13 34.22 11.16 | 59.29 100 0 P \Y,
2437MHz
7311 43.33 -30.67 74 52.06 35.71 13.61 | 58.05 100 0 P \%
V
V
4924 43.71 -30.29 74 57.49 34.21 11.22 | 59.21 100 0 P H
7386 43.87 -30.13 74 52.64 35.66 13.69 | 58.12 100 0 P H
H
802.11g
H
CH 11
4924 44.31 -29.69 74 58.09 34.21 11.22 | 59.21 100 0 P \Y
2462MHz
7386 43.26 -30.74 74 52.03 35.66 13.69 | 58.12 100 0 P \Y
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBuV/m) (dBpV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
2389.17 56.19 |-17.81 74 41.85 3195 | 17.43 | 3504 | 315 | 218 | P | H
2389.59 46.95 -7.05 54 32.61 31.95 17.43 35.04 315 218 A H
* 2412 102.75 - - 88.38 3199 | 1743 | 3505 | 315 | 218 | P | H
* 2412 94.85 - - 80.48 31.99 17.43 35.05 315 218 A H
802.11n H
HT20 H
CHO1 2388.96 59.77 -14.23 74 45.43 31.95 17.43 35.04 272 201 P \%
2412MHz 2390 50.89 | -3.11 54 36.56 | 31.95 | 1743 | 3505 | 272 | 201 | A | V
* 2412 108.95 - - 94.58 31.99 17.43 35.05 272 201 P \%
* 2412 101.07 - - 86.7 31.99 17.43 35.05 272 201 A \%
\%
\%
2383.78 56.01 |-17.99 74 41.71 3191 | 1743 | 3504 | 335 | 112 | P | H
2389.24 45.09 -8.91 54 30.75 3195 | 17.43 | 3504 | 335 | 112 | A | H
* 2437 107.38 - - 92.87 32.08 17.49 35.06 335 112 P H
* 2437 99.36 - - 84.85 32.08 17.49 35.06 335 112 A H
802.11n 2491.53 54.89 |-19.11 74 40.21 32.2 1755 | 3507 | 335 | 112 | P | H
HT20 2484.95 45.15 -8.85 54 30.51 32.16 17.55 35.07 335 112 A H
CH 06 2388.54 57.3 -16.7 74 42.96 31.95 | 17.43 | 3504 | 306 | 180 | P | V
2437TMHz 2386.86 48.33 | -5.67 54 3399 | 3195 | 1743 | 3504 | 306 | 180 | A | V
* 2437 112.66 - - 98.15 32.08 | 17.49 | 3506 | 306 | 180 | P | V
* 2437 105.05 - - 90.54 32.08 | 17.49 | 3506 | 306 | 180 | A | V
2490.13 55.69 |-18.31 74 41.01 32.2 1755 | 3507 | 306 | 180 | P | V
2484.18 46.15 -7.85 54 31.51 3216 | 1755 | 3507 | 306 | 180 | A | V
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* 2462 103.63 - - 89.02 32.12 17.55 35.06 343 216 P H
* 2462 95.65 - - 81.04 32.12 17.55 | 35.06 343 216 A H
2499.6 54.71 -19.29 74 40.04 32.2 17.55 35.08 343 216 P H
2483.6 45.55 -8.45 54 30.91 32.16 17.55 35.07 343 216 A H
802.11n H
HT20 H
CH11 * 2462 110.47 - - 95.86 32.12 17.55 | 35.06 268 201 P \%
2462MHz | = 2462 102.37 - - 87.76 | 3212 | 1755 | 3506 | 268 | 201 | A | V
2483.56 59.62 -14.38 74 44.98 32.16 17.55 | 35.07 268 201 P \%
2483.56 49.87 -4.13 54 35.23 32.16 1755 | 35.07 268 201 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 41.01 | -32.99 74 55.04 34.23 11.12 | 59.38 | 100 0 P H
H
802.11n H
HT20 H
CHO1 4824 41.85 -32.15 74 55.88 34.23 11.12 59.38 100 0 P \%
2412MHz vV
\%
\%
4874 41.57 -32.43 74 55.48 34.22 11.16 59.29 100 0 P H
7311 43.32 -30.68 74 52.05 35.71 13.61 | 58.05 | 100 0 P H
802.11n H
HT20 H
CH 06 4874 44.54 -29.46 74 58.45 34.22 11.16 59.29 100 0 P \%
2437MHz 7311 4295 | -31.05 74 51.68 | 3571 | 13.61 | 58.05 | 100 0 P |V
\%
\%
4924 43.21 -30.79 74 56.99 34.21 11.22 59.21 100 0 P H
7386 42.79 -31.21 74 51.56 35.66 13.69 58.12 100 0 P H
802.11n H
HT20 H
CH11 4924 41.87 -32.13 74 55.66 34.21 11.21 59.21 100 0 P \%
2462MHz 7386 4296 |-31.04 74 51.73 | 3566 | 13.69 | 58.12 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B9 of B21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773113-03C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|/(HNV)
2386.44 56.17 | -17.83 74 4183 | 3195 | 1743 | 3504 | 397 | 221 | P | H
2386.44 45.68 | -8.32 54 3134 | 3195 | 1743 | 3504 | 397 | 221 | A | H
* 2422 95.38 - - 80.92 | 32.03 | 17.49 | 3506 | 397 | 221 | P | H
* 2422 87.56 - - 73.1 3203 | 1749 | 3506 | 397 | 221 | A | H
802.11n 2490.69 54.7 -19.3 74 40.02 322 1755 | 3507 | 397 | 221 | P | H
HT40 2485.93 4535 | -8.65 54 30.71 | 3216 | 1755 | 3507 | 397 | 221 | P | H
CH 03 2389.38 64.9 -9.1 74 50.56 | 31.95 | 17.43 | 3504 | 305 | 203 | P | V
2422MHz 2387.98 50.36 | -3.64 54 36.02 | 31.95 | 17.43 | 3504 | 305 | 203 | A | V
* 2422 102.4 - - 87.94 | 32.03 | 17.49 | 3506 | 305 | 203 | P | V
* 2422 94.54 - - 80.08 | 32.03 | 17.49 | 3506 | 305 | 203 | A | V
2485.44 55.54 | -18.46 74 40.9 3216 | 17.55 | 35.07 | 305 | 203 | P | V
2485.23 46.3 7.7 54 3166 | 3216 | 17.55 | 35.07 | 305 | 203 | A | V
2386.86 58.15 | -15.85 74 4381 | 3195 | 17.43 | 3504 | 337 | 110 | P | H
2387.84 46.53 | -7.47 54 3219 | 3195 | 1743 | 3504 | 337 | 110 | A | H
* 2437 98.61 - - 84.1 3208 | 17.49 | 3506 | 337 | 110 | P | H
* 2437 90.92 - - 76.41 | 32.08 | 17.49 | 3506 | 337 | 110 | A | H
802.11n 2489.99 55.02 |-18.98 74 40.34 322 1755 | 3507 | 337 | 110 | P | H
HT40 2486.49 45.9 -8.1 54 3126 | 3216 | 1755 | 3507 | 337 | 110 | A | H
CH 06 2374.4 63.91 | -10.09 74 49.67 | 3191 | 17.37 | 3504 | 257 | 208 | P | V
2437MHz 2389.1 50.49 | -3.51 54 36.15 | 31.95 | 17.43 | 3504 | 257 | 208 | A | V
* 2437 104.64 - - 90.13 | 32.08 | 17.49 | 3506 | 257 | 208 | P | V
* 2437 96.76 - - 8225 | 32.08 | 17.49 | 3506 | 257 | 208 | A | V
2486.91 58.11 | -15.89 74 4347 | 3216 | 17.55 | 35.07 | 257 | 208 | P | V
2488.38 4821 | -5.79 54 33.53 322 1755 | 35.07 | 257 | 208 | A | V
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2336.88 55.97 -18.03 74 41.85 31.83 17.31 35.02 384 216 P H
2354.66 45.35 -8.65 54 31.14 31.87 17.37 | 35.03 384 216 A H
* 2452 99.13 - - 84.62 32.08 17.49 35.06 384 216 P H
* 2452 91.04 - - 76.53 32.08 17.49 | 35.06 384 216 A H
802.11n 2484.53 57.02 -16.98 74 42.38 32.16 17.55 35.07 384 216 P H
HT40 2483.5 46.5 -7.5 54 31.86 32.16 17.55 35.07 384 216 A H
CH 09 2385.46 65.48 -8.52 74 51.18 31.91 17.43 | 35.04 274 202 P \%
2452MHz 2386.16 50.95 | -3.05 54 36.61 | 31.95 | 1743 | 3504 | 274 | 202 | A | V
* 2452 104.94 - - 90.43 32.08 17.49 | 35.06 274 202 P \%
* 2452 97.47 - - 82.96 32.08 17.49 35.06 274 202 A \%
2486.42 63.72 -10.28 74 49.08 32.16 17.55 | 35.07 274 202 P \%
2485.93 50.99 -3.01 54 36.35 32.16 1755 | 35.07 274 202 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4844 4168 | -32.32 74 55.68 34.23 11.12 | 59.35 | 100 0 P H
7266 41.92 -32.08 74 50.63 35.73 13.58 58.02 100 0 P H
802.11n H
HT40 H
CHO03 4844 41.6 -32.4 74 55.6 34.23 11.12 59.35 100 0 P \%
2422MHz 7266 41.86 |-32.14 74 50.57 | 3573 | 1358 | 58.02 | 100 0 PV
\%
\%
4874 42.14 -31.86 74 56.05 34.22 11.16 59.29 100 0 P H
7311 41.81 -32.19 74 50.54 35.71 13.61 58.05 100 0 P H
802.11n H
HT40 H
CH 06 4874 41.77 -32.23 74 55.68 34.22 11.16 59.29 100 0 P \%
2437MHz 7311 42.37 | -31.63 74 51.1 3571 | 13.61 | 58.05 | 100 0 P |V
\%
\%
4904 41.33 -32.67 74 55.13 34.22 11.22 59.24 100 0 P H
7356 42.87 -31.13 74 51.63 35.68 13.65 58.09 100 0 P H
802.11n H
HT40 H
CH 09 4904 41.05 -32.95 74 54.85 34.22 11.22 59.24 100 0 P \%
2452MHz 7356 4222 | -31.78 74 50.98 | 35.68 | 13.65 | 58.09 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |[(dBuV/m)| (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|/(HNV)
2386.545 56.39 | -17.61 74 4205 | 3195 | 1743 | 3504 | 315 | 218 | P | H
2389.38 46.49 | -7.51 54 3215 | 3195 | 1743 | 3504 | 315 | 218 | A | H
* 2412 101.76 - - 87.39 | 31.99 | 1743 | 3505 | 315 | 218 | P | H
* 2412 93.88 - - 7951 | 31.99 | 1743 | 3505 | 315 | 218 | A | H
802.11ac H
VHT20 H
CHO1 2384.235 59.73 | -14.27 74 4543 | 3191 | 1743 | 3504 | 288 | 201 | P | V
2412MHz 2389.8 50.75 | -3.25 54 36.42 | 31.95 | 17.43 | 3505 | 288 | 201 | P | V
* 2412 108.55 - - 9418 | 31.99 | 1743 | 3505 | 288 | 201 | P | V
* 2412 100.64 - - 86.27 | 31.99 | 17.43 | 3505 | 288 | 201 | A | V
\Y
Y,
2382.38 55.26 |-18.74 74 40.96 | 3191 | 1743 | 3504 | 336 | 112 | P | H
2388.54 4535 | -8.65 54 31.01 | 3195 | 1743 | 3504 | 336 | 112 | A | H
* 2437 107.31 - - 92.8 3208 | 17.49 | 3506 | 336 | 112 | P | H
* 2437 99.09 - - 8458 | 32.08 | 17.49 | 3506 | 336 | 112 | A | H
802.11ac 2488.17 55.35 | -18.65 74 40.67 322 1755 | 3507 | 33 | 112 | P | H
VHT20 2484.67 4518 | -8.82 54 3054 | 3216 | 1755 | 3507 | 336 | 112 | A | H
CH 06 2386.3 56.95 | -17.05 74 4261 | 3195 | 17.43 | 3504 | 303 | 180 | P | V
2437MHz 2389.52 48.12 -5.88 54 33.78 | 31.95 | 17.43 | 3504 | 303 | 180 | A | V
* 2437 112.63 - - 98.12 | 32.08 | 17.49 | 3506 | 303 | 180 | P | V
* 2437 104.47 - - 89.96 | 32.08 | 17.49 | 3506 | 303 | 180 | A | V
2486.21 55.41 | -18.59 74 40.77 | 3216 | 17.55 | 35.07 | 303 | 180 | P | V
2483.5 46.09 | -7.91 54 3145 | 3216 | 1755 | 3507 | 303 | 180 | A | V
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2462 102.3 - - 87.69 32.12 17.55 35.06 345 216 P H
2462 94.33 - - 79.72 32.12 17.55 | 35.06 345 216 A H
2486.72 55.57 -18.43 74 40.93 32.16 17.55 35.07 345 216 P H
2483.52 45.15 -8.85 54 30.51 32.16 17.55 35.07 345 216 A H
802.11ac H
VHT20 H
CH11 2462 109.51 - - 94.9 32.12 17.55 | 35.06 268 201 P \%
2462MHz 2462 101.15 - - 86.54 | 3212 | 1755 | 3506 | 268 | 201 | A | V
2485.44 58.56 -15.44 74 43.92 32.16 17.55 35.07 268 201 P \%
2483.52 48.69 -5.31 54 34.05 32.16 1755 | 35.07 268 201 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B14 of B21
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4824 41.65 -32.35 74 55.68 34.23 11.12 | 59.38 | 100 0 P H
H
802.11ac H
VHT20 H
CHO1 4824 43.3 -30.7 74 57.33 34.23 11.12 59.38 100 0 P \%
2412MHz vV
\%
\%
4874 42 -32 74 55.91 34.22 11.16 59.29 100 0 P H
7311 42.07 -31.93 74 50.8 35.71 13.61 58.05 100 0 P H
802.11ac H
VHT20 H
CH 06 4874 44.09 -29.91 74 58 34.22 11.16 59.29 100 0 P \%
2437MHz 7311 41.45 | -32.55 74 50.18 | 3571 | 13.61 | 58.05 | 100 0 P |V
\%
\%
4924 42.28 -31.72 74 56.06 34.21 11.22 59.21 100 0 P H
7386 43.1 -30.9 74 51.87 35.66 13.69 58.12 100 0 P H
802.11ac H
VHT20 H
CH11 4924 42.74 -31.26 74 56.52 34.21 11.22 59.21 100 0 P \%
2462MHz 7386 42.8 -31.2 74 5157 | 3566 | 13.69 | 58.12 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B15 of B21
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
2387.7 56.02 -17.98 74 41.68 31.95 17.43 35.04 399 215 P H
2385.88 46.1 -7.9 54 31.76 31.95 17.43 | 35.04 399 215 A H
* 2422 94.58 - - 80.12 32.03 17.49 35.06 399 215 P H
* 2422 87.31 - - 72.85 32.03 17.49 35.06 399 215 A H
802.11ac 2495.24 54.91 -19.09 74 40.24 32.2 17.55 | 35.08 399 215 P H
VHT40 2496.57 45.59 -8.41 54 30.92 32.2 1755 | 35.08 399 215 A H
CHO03 2371.46 63.14 -10.86 74 48.9 31.91 17.37 | 35.04 306 200 P \%
2422MHz 2387.14 50.6 -3.4 54 36.26 | 31.95 | 1743 | 3504 | 306 | 200 | A | V
* 2422 102.11 - - 87.65 32.03 17.49 | 35.06 306 200 P \%
* 2422 94.21 - - 79.75 32.03 17.49 | 35.06 306 200 A \%
2486.56 56.25 -17.75 74 41.61 32.16 17.55 35.07 306 200 P \%
2489.64 46.57 -7.43 54 31.89 32.2 17.55 | 35.07 306 200 A \%
2388.4 56.94 -17.06 74 42.6 31.95 7.44 35.04 338 113 P H
2389.94 46.73 -7.27 54 324 31.95 7.44 35.05 338 113 A H
* 2437 99.86 - - 85.35 32.08 7.5 35.06 338 113 P H
* 2437 91.66 - - 77.15 32.08 7.5 35.06 338 113 A H
802.11ac 2497.97 55.15 -18.85 74 40.48 32.2 7.56 35.08 338 113 P H
VHT40 2490.55 45.72 -8.28 54 31.04 32.2 7.56 35.07 338 113 A H
CH 06 2385.32 66.41 -7.59 74 52.11 31.91 7.44 35.04 304 185 P \%
2437MHz 2387 50.49 | -3.51 54 36.15 | 31.95 744 | 3504 | 304 | 185 | A | V
* 2437 105.48 - - 90.97 32.08 7.5 35.06 304 185 P \%
* 2437 97.76 - - 83.25 32.08 7.5 35.06 304 185 A \%
2489.5 57.41 -16.59 74 42.73 32.2 7.56 35.07 304 185 P \%
2486.21 47.28 -6.72 54 32.64 32.16 7.56 35.07 304 185 A \%

TEL : 886-3-327-3456 Page Number : B16 of B21
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2361.24 54.89 -19.11 74 40.68 31.87 17.37 35.03 384 217 P H
2386.86 45.82 -8.18 54 31.48 31.95 17.43 | 35.04 384 217 A H
* 2452 98.96 - - 84.45 32.08 17.49 35.06 384 217 P H
* 2452 91.15 - - 76.64 32.08 17.49 | 35.06 384 217 A H
802.11ac 2485.37 56.17 -17.83 74 41.53 32.16 17.55 35.07 384 217 P H
VHT40 2485.09 46.4 -7.6 54 31.76 32.16 17.55 35.07 384 217 A H
CH 09 2380 64.47 -9.53 74 50.23 31.91 17.37 | 35.04 274 198 P \%
2452MHz 2389.8 50.77 | -3.23 54 36.44 | 3195 | 1743 | 3505 | 274 | 198 | A | V
* 2452 105.01 - - 90.5 32.08 17.49 | 35.06 274 198 P \%
* 2452 97.44 - - 82.93 32.08 17.49 35.06 274 198 A \%
2486.7 62.94 -11.06 74 48.3 32.16 17.55 | 35.07 274 198 P \%
2484.6 50.62 -3.38 54 35.98 32.16 1755 | 35.07 274 198 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4844 41.97 -32.03 74 55.97 34.23 11.12 59.35 100 0 P H
7266 41.87 -32.13 74 50.58 35.73 13.58 58.02 100 0 P H
802.11ac H
VHT40 H
CHO03 4844 41.72 -32.28 74 55.72 34.23 11.12 59.35 100 0 P \%
2422MHz 7266 4276 | -31.24 74 51.47 | 3573 | 13.58 | 58.02 | 100 0 PV
\%
\%
4874 41.61 -32.39 74 55.52 34.22 11.16 59.29 100 0 P H
7311 42.13 | -31.87 74 50.86 35.71 13.61 | 58.05 | 100 0 P H
802.11ac H
VHT40 H
CH 06 4874 41.11 -32.89 74 55.02 34.22 11.16 59.29 100 0 P \%
2437MHz 7311 41.85 |-32.15 74 50.58 | 3571 | 13.61 | 58.05 | 100 0 P |V
\%
\%
4904 41.13 -32.87 74 54.93 34.22 11.22 59.24 100 0 P H
7356 41.79 -32.21 74 50.55 35.68 13.65 58.09 100 0 P H
802.11ac H
VHT40 H
CH 09 4904 42.43 -31.57 74 56.23 34.22 11.22 59.24 100 0 P \%
2452MHz 7356 43.32 | -30.68 74 52.08 | 3568 | 13.65 | 58.09 | 100 0 P |V
\%
\%
3. No other spurious found.
Remark
4. All results are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11n HT40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
41.34 32.6 -7.4 40 44.93 18.28 1.2 31.81 - - P H
179.58 37.51 -5.99 43.5 52.1 15.04 2.06 31.69 | 100 0 P H
186.6 35.57 -7.93 43.5 50.3 14.78 2.18 31.69 - - P H
432.3 38.37 -7.63 46 44.06 22.73 3.24 31.66 - - P H
554.1 36.61 -9.39 46 39.46 25.33 3.57 31.75 - - P H
638.8 38.02 -7.98 46 39.76 26.2 3.89 31.83 - - P H
H
H
H
H
2.4GHz H
802.11n H
HT40 103.98 26.5 -17 435 40.03 16.39 1.83 31.75 - - P |V
LF 180.66 23.53 -19.97 43.5 38.04 15 2.18 31.69 - - P \%
257.88 24.44 -21.56 46 34.36 19.31 2.42 31.65 - - P \%
318.2 36.58 -9.42 46 46.05 19.39 2.76 31.62 - - P |V
446.3 36.91 -9.09 46 42.41 22.92 3.24 31.66 100 0 P \%
562.5 36.06 -9.94 46 38.43 25.82 3.57 31.76 - - P |V
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : B19 of B21
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : B20 of B21
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A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) =

Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456 Page Number : B21 of B21
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Appendix C. Radiated Spurious Emission Plots

: ) ) Temperature : 22~24°C
Test Engineer : Jesse Wang, Stan Hsieh, and Lance Chiang : —
Relative Humidity :  |51~53%
Note symbol
-L Low channel location
-R | High channel location
TEL : 886-3-327-3456 Page Number : C1lof C76
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Fundamental

1 (0B

1no
w9 f
o Hl
X . §O WP B o e —"—
a0 ot Y VU R s
o
P e ak Site +03CHO7-HY Site 03CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00075962 HORIZONTAL
RBWHO0D 000Kz VEWH3000000K1z SWTAuto RBWAT200000KFs VERE3000.000KHz SWTALTo
Detector :Peak Detector :Peak
o
o
/
600 L/ soq) v 54
i .
~ —
—
o
S eyt
Av Site :03CHO7-HY Site 2 03CHO7-HY
g . Condition : AV6_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition : AV6_54 3m HF_ANT_00075962 HORIZONTAL
RBYHO00000KH 7 VOW-0I0KHs SWT Auto RBWHO0 000K 12 VEWL0 010Kz SWT Ao
Detector : Peak Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

o - - J——
o /
L
wd
- e —
50.0] 50.0fv syt st B AT
o
ey ey
P eak Site :03CHO7-HY Site. : 03CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
RBWI0030004z VOW-3D00000KHE WALt REWAI000000Ks VBWH3000.000KHz SWTAuta
Detector : Peak Detector : Peak
o
o9 e w0y i )
40.0| 40.0f e e
croncy v ey
Av Site :03CHO7-HY Site. : 03CHO7-HY
g . Condition : AV6_BE_54 3m HF_ANT_00075962 VERTICAL Condition + AV6_54 3m HF_ANT_00075962 VERTICAL
ABWEIO00000KHiz VOWGOI0N s SWT Auts ABWH00000012 VEW00I0KH2 SWT-Adto
Detector : Peak Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal Fundamental

) @Buvim) Dote: 2018.04.24 evel @Buvim) Date: 2018.04.24
1300 1300)
1200 1200)
1100 1100
1000 1004
909) 904
300) 800 T
700 704
500 i 600
e ~ i e
500 L
400 400
300 300
200 200
100 104
510 s 75, 08 nz - 00 Taon. a0, 7200, 700 00
requency (HH:) Froquency (MH2)
P eak Site : 03CHO7-HY Site. : 03CHO7-HY
Condition :PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
) @Buvim) Date: 2018.04.24 evel (@BuVim) Date: 2018.04.24
1300 1304)
1200 1200)
1100 1100
1000 1004
909) 904
s00) 804
700 700
609 [ 609 AVG 54
500 : ! 504 —
40.0| 40— T
300 304
200 200
100 100
510 ey e, 708 iz B 00 Taot. a0, 7200, 7500 0
requency (HHr) Frequency (H)
Av Site : 03CHO7-HY Site. 2 03CHO7-HY
g . Condition + AV6_BE_54 3m HF_ANT_00075962 HORTZONTAL Condition + AV6_54 3m HF_ANT_00075962 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

Avg.

,J/’v\

VG B 54
509 R 1

10

309

200

109

7e Iy 750, 7z 55, 7
requency (W)
site +03CHO7-HY
Condition + AV6_BE_54 3m HFE_ANT_00075962 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak

) @Buvim) Dates 2018.04.24

1300

1200

100

1000|

s00) \\

800 PEAK_BE 74
700

600

A

s00)

100

300

200

100

7 T 758, 7z P E:
roquency ()
Pe ak site +03CHO7-HY L I n k
Condition :PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak
) @Buvim) Dates 2018.04.24

1300

1200

1100

1000

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

1 (g

vim)

Dato: 2018-04.24

,
o NP SUren W S AU IO PPy Prwron v oo e
s
P eak Site :03CHO7-HY Site. : 03CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
Ao T000000R VoW SG00000ke STt o To00 G0N Vo SO 00 s At
Detector : Peak Detector : Peak
o
600 600 AVG 54
w - [ —
40.0| e s — 4n.n'———-—’—"’7‘/lio_’_’7
Av Site :03CHO7-HY Site. : 03CHO7-HY
g . Condition + AV6_BE_54 3m HF_ANT_00075962 VERTICAL Condition + AV6_54 3m HF_ANT_00075962 VERTICAL
NN AN A NS AL
Detector : Peak Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Dato: 2018-04.24

1300
1200
1109
1000
900
500
700
500
500
400
309
200
109

PEAK_BE 74

Site

Condition

430 244, 258, 272
Froquency (MHz)

+03CHOT-HY

Detector :Peak

:PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2486, 2

Left blank

Avg.

1 (@BuVim)

Date: 20180424

wo i [ [ =
Frcuency
sie oacHor Y
Condition : AV6_BE_54 3m HF_ANT_00075962 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Fundamental

1 @BuV!

) Date: 20180424

vl aBvm) vate 018,042
130 1300
1200 1200
10 10
R ——
100 1000
s00) s0q)
209 PEAK_BE 74 800 PEAK_74]
700 700
a0l - + o0l —
bysetgimpestigi |t
50.0) SO0t
100 400
200 s00)
200 200)
100 100
50 Ziee. w75, 16t F02 7 oo T, Taoo Za00. 000, a0
roquency () Froquency ()
P eak Site :03CHO7-HY Site. : 03CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HF_ANT_00075962 HORIZONTAL
 RBW-1000.000KHz VW:3000.000KHz SWT:Auto  RBW-1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
) By bate: 2018.0424 p— vate: 018,042
130 1300
120 1200
10g 10
To00| 100
90.0| /ﬁ 90.0|
a00) 1 w00l
a0 onq)
e BEE o)
500 e s0q) =
— —
100 o
200 300
200 200
100 100
o0 e, 3875, it Fi02 7 o0 T, oo o0, 5500 o
roquency () roquncy by
Av Site :03CHO7-HY Site. : 03CHO7-HY
g . Condition + AV6_BE_54 3m HF_ANT_00075962 HORTZONTAL Condition + AV6_54 3m HF_ANT_00075962 HORTZONTAL
 RBW-1000.000KHz VBW:O.010KHz SWTiAuTo  RBW-1000.000KHz VBW:0010KHz SWT:Auto
Detector : Peak

Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Vertical

Fundamental

A (@BuVim) Date: 20180424

vl aBvm) vate 018,042
130 1300
1200 1200
P SO 10
100 1000
s00) s0q)
700 - - 700
a0l o0l
S A — it
50.0 50,0 st Ao A
100 100
200 s00)
200 200)
100 100
50 Ziee. w75, ot F02 7 oo T, Taoo Za00. 000, a0
roquency () roquancy (i)
P eak Site :03CHO7-HY Site. : 03CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
 RBW-1000.000KHz VW:3000.000KHz SWT:Auto  RBW:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
) By bate: 2018.0424 p— vate: 018,042
130 1300
120 1200
10g 10
Tongf T 100
s00) s0q)
a00) w00l
700 700
60.0| S 60.0]
— e BEE 5 o)
500 L E——— — s00] —
———— —
40.0| 4QQ e
200 300
200 200
100 100
o0 e, 3875, it Fi02 7 o0 T, oo o0, 5500 o
roquency () roquncy by
Av Site :03CHO7-HY Site. : 03CHO7-HY
g . Condition : AV6_BE_54 3m HF_ANT_00075962 VERTICAL Condition : AV6_54 3m HF_ANT_00075962 VERTICAL
 RBW-1000.000KHz VBW:O.010KHz SWTiAuto  RBW-1000.000KHz VBW:0010KHz SWT:Auto
Detector : Peak Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal Fundamental

Peak

Date: 20180330 el (9B Date: 20130330

1300
1200
00|

e 1000

/ 900

4 200| PEAK 74

y / 704

L 60 5

50,0t A
00
300)
200)

100]

531, 25 259, 215 000 400, 0 2600. 0

2. 7. 0. 2200,
Frequency (MHz) Frequency (MHz)

£ 03CHO7-HY site 03CHO7-HY
+PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition :PEAK_74 3m HF_ANT_00075962 HORIZONTAL

Detector

Peak peak
+773113-01 Proiect :773113-01

Avg.

Date: 20180330 el (dBuVim) Date: 2010330

1300
1200
o)
1000 +

- 90|
s00)
700)

/ 60 e 54

s 500 — e —
400

300

204

100

5. 52, 7. 259, 215 000 400, 50 2600, 0

% 0. 2200,
Frequency (MHz) Frequency (MHz)

+03CHOT-HY Site +03CHO7-HY
+ AV6_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition © AV6_54 3m HF_ANT_00075962 HORTZONTAL
+Peak Detector +Peak

:773113-01 Proiect :773113-01

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C10 of C76

Report No. : FR773113-03C




samons. FCC RADIO TEST REPORT Report No. : FR773113-03C

1 (¢Buvim) Date: 2018.03.30 evel (BuVim) Date: 2018.03.30
1300 1300
1200 1200
100 ] 00
1000 1000
900 904
500 a0 TR T]
700 700
oo 1 s0d A
b e A A 0 IS Py e
500 | 00
400 400
309 304
200 200
109 100
510 o EE) % Zon. 215 000 00, 800, 200, 7600, 3000
Frequency (MHz) Frequency (M)
P e ak site +03CHOT-HY Site $03CHOT-HY
Condition +PEAK_BE_74 3m HFE_ANT_00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
Detector +Peak Detector +Peak
Proiect 177311301 Proiect 177311301
A (@Buvim) Date: 2018.03.30 evel (BuVim) Date: 2018.03.30
1300 1300
1200 1200
1109 o
1000 = 1000
900 904
500 w0
700 700
609 e A 54
500 e —— 504 =
400 AT
309 304
200 200
100 100
510 a2 76 7 EE 215 000 00, 800 7200, 7500 3
Frequency (MHz) Frequency (Hz)
Av site +03CHOT-HY Site $03CHO7-HY
g . Condition + AV6_BE_54 3m HF_ANT_00075962 VERTICAL Condition + AV6_54 3m HF_ANT_00075962 VERTICAL
Detector +Peak Detector +Peak
Proiect 177311301 Proiect 177311301

TEL : 886-3-327-3456 Page Number : C11 of C76
FAX : 886-3-328-4978



samons. FCC RADIO TEST REPORT Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Horizontal Fundamental

A (@BuVim) Date: 20180424 evel @Buvim)

Date: 2018.04.24

1000 = 1000
900 904
500 a0 TR T]
700

nq
o oA wd

Avg.

i " RSP BEAT -
500 500
400) 400
300 300]
209 200)
109 100
310 7538 2366, 294, 2z B 000 00, 800, 2200 2600, 3000
Froquency (Hz) Froquency (M)
P e ak Site +03CHOT-HY Site +03CHOT-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector +Peak
1 (@BuVim) Date: 20180424 evel (@BuVim) Date: 2013.04.24
1300) 1300
1200) 1200
110 0|
1000)

o]
s0d s s0d —

N IS So——
400) B

300 300]

200 200)

109 100

310 7538 2366, 2. a2 B 000 400, 800, 2200, 2600. 0
Frequency (MH) Frequency (MHz)
Site +03CHOT-HY Site +03CHOT-HY
Condition + AV6_BE_54 3m HF_ANT_00075962 HORTZONTAL Condition + AV6_54 3m HF_ANT_00075962 HORTZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Detector :Peak Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C12 of C76



samonias. FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

1 Horizontal Fundamental
00
B e
wd I
50.0 s
o
Peak ?72 :03CHOT-HY Left b I an k
“ondition PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
RBWI0030004z VOW-3D00000KHE SWT-AuTo
Detector :Peak
.
00 B
609 \\ AVG_BE 54|
i — -
AV g Site +03CHOT-HY L eft b I an k
. Condition + AV6_BE_54 3m HF_ANT_00075962 HORTZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C13 0of C76



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical

Fundamental

o —— S p—
s
600 g 609 e ol
S S ERO
50.0 o sn.nvmwww“‘w‘“‘“
s
B— P
P eak Site :03CHO7-HY Site. : 03CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
RO TD00000KH: Vo330 000K 1: SW Tkt RO TO00000KF VO S0 000K s SW At
Detector : Peak Detector : Peak
s
609 7 609 AVG 54
500 — . s00] —
40.0| dn.nM
B— D
Av Site :03CHO7-HY Site. : 03CHO7-HY
g . Condition : AV6_BE_54 3m HF_ANT_00075962 VERTICAL Condition : AV6_54 3m HF_ANT_00075962 VERTICAL
- ROWHOOD0ORs 5 VOWHLO0O K SWTte RBWO00000RE 5 VEWLD00K 2 SW Tt
Detector : Peak Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical

Fundamental

) @Buvim) Dates 2018.04.24
1300
1200
100}
-
o N
900
500 PEAK BE 74
700 N
60 e
s00)
100
300
200
100
7 T 758, 7z P E:
roquency ()
Peak site +03CHO7-HY L f B I k
e S T et wormereon e an
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
) @Buvim) Dates 2018.04.24
1300
1200
1100
Y e
909
500
700) \
600 T AVG_BE_54|
= G e
500 ——— —
100
300
200
100
7 T 758, 7. P E:
roquency (Hr)
Av site +03CHOT-HY. L f B I n k
g. G < U eft Bla
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Fundamental

1 (¢Buvim) Date: 2018.03.30 evel (Buvim) Date: 2018.03.30
1300 1300
1200 1200
100 ol
R 1000
900 \ 904
9 A 1 PEAK_BE 74 a0 PEAK 74|
i “M IURVRTSTUI ORI B . SN
500 0
Lo IOV RPPS ™| L r s
500 T
400 400
309 304
200 200
109 100
50 Za68. 25, 2a84 202 2 000 00, 800, 200, 7600, 3000
Froquency (Hie) Froquency (H)
Peak site +03CHOT-HY Site 103CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
A (@Buvim) Date: 2018.03.30 evel (Buvim) Date: 2018.03.30
1300 1300
1200 1200
1109 o
1000 1000
900 904
500 w0
700 \ 1 700
600 \ VG BE 54 600l A6 54
500 ——— 7 504 =
400 A
309 304
200 200
100 100
50 Za6e. 275, 2 202 2 000 00, 800 7200, 7500 3
Frequency (HHe) Frequency (Hz)
Av site +03CHOT-HY Site +03CHO7-HY
g. Condition + AV6_BE_54 3m HF_ANT_00075962 HORTZONTAL Condition + AV6_54 3m HF_ANT_00075962 HORTZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector +Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Vertical

Fundamental

) @Buvim) Date: 20180330 evel 4Buvim) Date: 2018.03.30
1300 1300
1200 1200
1109 0]
1000 1000
900 509
\
00 PEAK BE 74 w00 PERK 74]
700 704
500 R - 600 powred
s00) EY S ——— it M
100 400
300 300
200 200
100 109
50 Ta6a. s, s Py E: 00 Tace. a0, 200 7500, 000
Froquency () roquency (H:)
Peak site £ 03CHOT-HY site +03CHOT-HY
Condition  :PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
) @Buvim) Date: 2018.03.30 evel aBuvim) Date: 2018.05.30
1300 1300
1200 1200
1100 0]
1000 1000
mﬁx—ﬁ 909
500 \ 400
700 - 700
500 \ 6 B 54 609 )
s00) — T s0q
100 00
300 209
200 200
100 100
50 Ta6a. 7. g Py E: 00 Taco. T 7200, 7500 0
roquency () roquency ()
Av site £03CHOT-HY site +03CHO7-HY
g. Condition  : AVG_BE_54 3m HE_ANT_00075962 VERTICAL Condition  : AV6_54 3m HF_ANT_00075962 VERTICAL
 RBW-1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector Peak Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773113-03C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Horizontal

Fundamental

-
709 / 704
- ,
500/ L it i’ 50,0 Ak b e
P eak 2!2 :03CHO7-HY Site : 03CHO7-HY
ndition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HF_ANT_00075962 HORIZONTAL
e Ttz otz STz on o
Detector :Peak Detector :Peak
90.0f r_‘h 90.0f
- ] =
40.0| e i s S et 40.0f o
Av Site :03CHO7-HY Site 1 03CHO7-HY
g . Condition : AV6_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition : AV6_54 3m HF_ANT_00075962 HORIZONTAL
e e ionte a2 Homzo
Detector : Peak Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Vertical

Fundamental

A (@BuVim)

Date: 20180330

evel (Buvim) Date: 2018.03.30
1300 1300)
1200 1200)
1100 1100
1000 1004
909) 904
300) 800 T
700 704
B
600 P g 600 o
T R FU O e -
50.0 50,0 ot A O ek b
400 400
300 300
200 200
100 104
510 BT, 75z 7. o s 00 Taon. a0, 7200, 700 00
requency (HH:) Froquency (MH2)
P eak Site : 03CHO7-HY Site. : 03CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
) @Buvim) Date: 2018.03.30 evel (@BuVim) Date: 2018.03.30
1300 1304)
1200 1200)
1100 1100
1000 | 1004
909) 904
s00) 804
700 700
500 600
T )
s09 R E——— 504 . g e S —
40.0| T
300 304
200 200
100 100
510 BT, 52, 7. o s 00 Taot. a0, 7200, 7500 0
requency (HHr) Frequency (H)
Av Site : 03CHO7-HY Site. 2 03CHO7-HY
g. Condition + AV6_BE_54 3m HF_ANT_00075962 VERTICAL Condition + AV6_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector :Peak Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - L

Horizontal

Fundamental

) @Buvim) Date: 2018.04.24 evel 4Buvim) Date: 2018.04.24
1300 1300
1200 1200
1100 0]
1000 f”‘”\ 1000
900 509
109 1/ 709
%
500 + - 600
e s bbb =
s00) E B i
100 400
300 300
200 200
100 109
510 7. 7%, 58 T b 00 Tace. a0, 200 7500, 000
Froquency () roquency (H:)
P eak Site : 03CHO7-HY Site. : 03CHO7-HY
Condition :PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW-1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
) @Buvim) Date: 2018.04.24 evel aBuvim) Date: 2018.04.24
1300 1300
1200 1200
1100 0]
1000 1000
909 909
500 400
700 700
o9 / w0y )
s00) : L s0q —
40.0| 4n.nM
300 209
200 200
100 100
510 T %, D Py 7 00 Taco. T 7200, 7500 0
roquency () roquency ()
Av Site : 03CHO7-HY Site. 2 03CHO7-HY
g . Condition + AV6_BE_54 3m HF_ANT_00075962 HORTZONTAL Condition + AV6_54 3m HF_ANT_00075962 HORTZONTAL
: RBW-1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samonias. FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Horizontal

Fundamental

Avg.

9”—’—’_"
w00
09
o0

AVG_BE_54]
500 i e —
400
300
200
100
430 2442 2458, 2472 486, 2
Frequency (MHz)
Site :03CHO7-HY
Condition : AV6_BE_54 3m HF_ANT_00075962 HORTZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector +Peak

) @Buvim) Date: 2018.04.24
1300
1200
100
to0gf T T
900
800 PEAK_BE 74
700 w,
500 iy,
Attt -
s00)
100
300
200
100
7 T 758, 7z P E:
requency (HH:)
Pe ak site +03CHO7-HY L I n k
Condition :PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak
) @Buvim) Date: 2018.04.24
1300
1200
1100
1009

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samons. FCC RADIO TEST REPORT Report No. : FR773113-03C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1 Vertical Fundamental

1 (¢Buvim) Date: 2018.04.24 evel (BuVim) Date: 2018.04.24
1300 1300
1200 1200
100 o ol
1000 1000
900 904
700 M/‘ 700
500 oyt 0
sVttt i A — B0.0 s s A i —
400 400
309 304
200 200
109 100
510 75, 7365, 04 uz B 000 00, 800, 200, 7600, 3000
Frequency (MHz) Frequency (M)
Pe ak site +03CHOT-HY Site +03CHO7-HY
Condition +PEAK_BE_74 3m HFE_ANT_00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
A (@Buvim) Date: 2018.04.24 evel (BuVim) Date: 2018.04.24
1300 1300
1200 1200
1109 o
1000 1000
900 904
500 w0
700 700
609 e A 54
509 T -

O IO SOUUU Ew e e 504 A ]
09

300 304
200 200
100 100
510 ey e, 708 iz B 00 Taot. a0, 7200, 7500 0
requency (HHr) Frequency (H)
Av Site : 03CHO7-HY Site. 2 03CHO7-HY
g. Condition + AV6_BE_54 3m HF_ANT_00075962 VERTICAL Condition + AV6_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector :Peak Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Vertical Fundamental

Peak

A (@BuVim)

Dato: 2018-04.24

1300)
1200)

FETY, S

1000
900
500
700
500
500
400
309
200
109

PEAK_BE 74

Site
Condition

Detector

58
Froquency (MHz)

B e ANT 00075962 ERTICAL Left Blank

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

272 2486, 2

Avg.

1 (@BuVim)

Date: 20180424

109

AVG_BE 54

430

Site
Condition

Detector

) 2
Frequency (MH)

T e AT o096z VERTICA Left Blank

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

72, 2486, 2

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH11 2462MHz

Horizontal

Fundamental

1 (¢Buvim) Date: 2018.03.30 evel (Buvim) Date: 2018.03.30
1300 1300
1200 1200
100 ol
000t 1000
900 904
9 PEAK_BE 74 a0 PEAK 74|
700 700
500 "“‘\v«mw 0 v
et A b B R eacaats caa
500 e B00fren e e A
400 400
309 304
200 200
109 100
50 Za68. 25, 2a84 202 2 000 00, 800, 200, 7600, 3000
Froquency (Hie) Froquency (H)
Peak site +03CHOT-HY Site 103CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
A (@Buvim) Date: 2018.03.30 evel (Buvim) Date: 2018.03.30
1300 1300
1200 1200
1109 o
1000 1000
a0 904
500 w0
700 700
600 VG BE 54 600l A 54
500 i 500 U
400 A
309 304
200 i 200
100 I 100
50 Za6e. 275, 2iea 202 2 000 00, 800 7200, 7500 3
Frequency (HHe) Frequency (Hz)
Av site +03CHOT-HY Site +03CHO7-HY
g. Condition + AV6_BE_54 3m HF_ANT_00075962 HORTZONTAL Condition + AV6_54 3m HF_ANT_00075962 HORTZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector +Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11n HT20 CH11 2462MHz

Vertical

Fundamental

1 @BuV!

) Date: 20180330

e Date 2012.03:30
1300 1300
1200 1200
o) o)
e
1000 1004
a0 s0q|
209 L PEAK_BE 74 800 PEAK_74]
700 704
M k]
s sodl
e R ————— RSN S g Lwrams |
50.0 50,0 tohwi b A
109 404
209 200
20 20
100 10
T 268 7475, £ 702 7 o0 0. 7500 7200, 7500, 3500
roquency () roquancy (i)
P eak Site : 03CHO7-HY Site. : 03CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
) @Bovim) Date: 20180330 p— Date 2012.03:30
1300 1300
1200 1200
100 00
1000 1004
a0 s0q|
309 504
109 700
609 AVG_BE 54| 00 AVG 54
500 I ———— soq] T —
40.0| B e e S
209 204
209 200
100 10
5 o 3475, £ 702 7 o5 o0, 7500 7200, 7500 0
roquency () requency (MHi)
Av Site : 03CHO7-HY Site. 2 03CHO7-HY
g . Condition : AV6_BE_54 3m HF_ANT_00075962 VERTICAL Condition : AV6_54 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:1000KHz SWT:Auto  RBW:1000.000KHz VBW:L000KHz SWT:Auto
Detector :Peak Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773113-03C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - L

Horizontal

Fundamental

o —— s po——
w0 10
w0 10
s a
0 w0 ,
w9 —r— s0d
w00 w00 _
100 / 700 ’
600 ) " o L
DRV S| | o vaen oo
50.0] Y R ———————— L
P po
200 200
00 00
100 10d
= e % 0 e 7 % o o 00 F .
Troqency Troaency
Peak site £03CHO7-HY site 03CHOT-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00075962 HORIZONTAL
RBWEIO00 000KHz VEW-3000000KHz SWT-Auto REWEIO00000KHH2 VBWA3000000KHz SWT-Auto
Detector :Peak Detector :Peak
vy oo 280550 . oo 20530
w0 10
0 10
o g
g 0
%09 o0d ,
80.0| — 80.0f
00 700
500 N o0d _—
50.0f U AU A T - | 50.0( o —
40.0| B e B AR et
00 200
0 00
100 100
% = P or T s = o T F P .
Trouency S
Av Site :03CHO7-HY Site 2 03CHO7-HY
g . Condition : AV6_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition : AV6_54 3m HF_ANT_00075962 HORIZONTAL
RBWEIO00 000K+z VBW:3000KHz SWT-Auto REWEIO00.000K¢z VEW:3.000KHz SWTAuto
Detector : Peak Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

Horizontal

Fundamental

A (@BuVim)

Date: 20180330

1300
1200
1109
1000

Wu"*‘\\

PEAK_BE 74

Avg.

AVG_BE 54
509 N
400)
300
200
109

430 244, 258, 272 2486, 2

Frequency (MH)
Site +03CHOT-HY
Condition + AV6_BE_54 3m HF_ANT_00075962 HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector :Peak

700 \
600
\M\M A H
s00)
100
300
200
100
7 T 758, 7z P E:
requency (HH:)
Pe ak site +03CHO7-HY L f B I n k
Condition :PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak
) @Buvim) Date: 2018.03.30
1300
1200
1100
1000

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samons. FCC RADIO TEST REPORT Report No. : FR773113-03C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - L

1 Vertical Fundamental

A (@BuVim) Date: 20180330

evel @Buvim) Date: 2013.03.30
1300) 1300
1200) 1200
1100 | .
1000) _— 1000
V
900) 900
s00) s00) TR T]
709

g e YTV 0w s e _,M,ﬂl MMWMW.

50,00t M s e

400 400
309 304
200 200
109 100
510 75, 7365, 04 uz B 000 00, 800, 200, 7600, 3000
Froquency (Hie) Froquency (H)
Peak site +03CHOT-HY Site 103CHO7-HY
Condition +PEAK_BE_74 3m HFE_ANT_00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
A (@Buvim) Date: 2018.03.30 evel (Buvim) Date: 2018.03.30
1300 1300
1200 1200
1109 o
1000 1000 .
900 " 904
500 w0
700 700
00 o AN b A 54
500 o ™ 504 —
o — L
400 A
309 304
200 200
100 100
510 oy 7365, %z E 000 00, 800 7200, 7500 3
Frequency (HHe) Frequency (Hz)
Av site +03CHOT-HY Site +03CHO7-HY
g. Condition + AV6_BE_54 3m HF_ANT_00075962 VERTICAL Condition + AV6_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector +Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

Vertical Fundamental

Peak

A (@BuVim)

Date: 20180330

e,

900)
809 \ PEAK_BE 74

Mn\f\wmmw

430

244, 2 272 2486, 2

58
Froquency (MHz)

e x0Ty L lank
Comiion £ PEAK_BE 74 m HE_ANT. 00075962 VERTICAL € an

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak

Avg.

1 (@BuVim)

Date: 2018.03.30

109

AVG_BE 54
—— bl

430

244, 258, 72, 2486, 2

) 2
Frequency (MH)

o Y T ooz TR Left blank

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samons. FCC RADIO TEST REPORT Report No. : FR773113-03C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - L

1 Horizontal Fundamental

) @Bvim) Date: 2018.04.24 evel @Buvim) Date: 2018.04.24
1300 1300
1200 1200
1100 tog
1000 1004
500 r’w“‘/‘ s0q|
309 500 —
m,u.,w T W/ . Mwﬁw/\/\j ‘WWWW
500 1 60|
500 il e Jaas Y, S N
100 400
300 300
200 200|
100 100
310 7% 765, = Ty 7 00 Tao0. 7200 200, 7600, 3000
requency (HH:) Frequency (WH:)
Peak site £03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORTZONTAL Condition PEAK_74 3m HF_ANT_00075962 HORTZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto +RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
) @Buvim) Date: 2018.04.24 evel@Buvim) Date: 2018.04.24
1300 1304
1200 1200
1100 1o
1000 1000
500

500 T 500 — -
T —
40.0| 40
300 304
200 200
100 100
510 ey e, 708 iz B 00 Taot. a0, 7200, 7500 0
requency (HHr) Frequency (H)
Av Site : 03CHO7-HY Site. 2 03CHO7-HY
g . Condition + AV6_BE_54 3m HF_ANT_00075962 HORTZONTAL Condition + AV6_54 3m HF_ANT_00075962 HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

Horizontal

Fundamental

A (@BuVim)

Dato: 2018-04.24

1300)
1200)
1109
1000)
900) "
s00)
709

S

<

PEAK BE 74
et H

600
et b it ohont
50.0 T el
100
300
200
100
7 T 758, 7z P E:
requency (HH:)
Pe ak site +03CHO7-HY L I n k
Condition :PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak
) @Buvim) Dates 2018.04.24
1300
1200
1100
1000
s00f e
500 ﬁ
700 L
\
500 S VG _BE 54
500 S~
100
300
200
100
7 T 758, 7. P E:
requency (HHr)
Av site +03CHO7-HY L I n k
g . Condition : AV6_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW-1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - L

Vertical

Fundamental

) aBovim) Dates 2018.04.24 eve @Buvim) Dates 2018.04.24
1300 1300
1200 1200
ool o)
1000 e | 1004
a0 / s0q|
00 / 504 —
00 ; 0 MW/ |
500 ol ot 60| \
sogfsth ) soq) g1 o]
ol I R —————
109 404
209 200
20 20
100 10
= e 7566, D P 7 o0 0. 7500 7200, 7500, 3500
roquency () roquoncy (i)
Peak site £03CHOT-HY Site +03CHOT-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
betector  :Peak betector  :Peak
) @Bovim) Date 20180424 ove aBvim) Dates 2018.04.24
1300 1300
1200 1200
100 00
1000 1004
a0 s0q|
309 504
109 700
w0 —= wd )
500 S—— soq] h —
B————— S I — -
109 B ——
209 204
209 200
100 10
= e 7566, D P 7 o5 o0, 7500 7200, 7500 0
roquency (Hr) requency (MHi)
Av site £03CHOT-HY Site +03CHO7-HY
g. Condition  : AV6_BE_54 3m HF_ANT 00075962 VERTICAL Condifion  : AV6_54 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3.000KHz SWT:Auto  RBW:1000.000KHz VBW:3.000KHz SWT:Auto
betector  :Peak

Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

Horizontal

Fundamental

A (@BuVim)

Dato: 2018-04.24

1300)
1200)
1109

1000~ e

900)
s00)
709

\

M e
I drte it T mebopenh

Avg.

900) YV
s00)
700
500

~ AVG_BE 54
500 U E—————
400)
300
200
109
430 244, 258, 272 2486, 2
Frequency (MH)
Site +03CHOT-HY
Condition : AV6_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak

600
s00)
100
300
200
100
7 T 758, 7z 76, E:
requency (HH:)
Peak site :03CHOT-HY Left b I an k
Condition PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak
) @Buvim) Date: 2018.04.24
1300
1200
1100
1009

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C330f C76



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - L

Horizontal

Fundamental

) @Buvim) Date: 2018.04.02 evel 4Buvim) Date: 2018.04.02
1300 1300
1200 1200
1100 0]
1000 ] 1000
90.0| "~ 0.0
500 400 —
700 704 ‘
09 p Tttt 609 N e e er—
s00) L . e
100 400
300 300
200 200
100 109
510 . 7%, 58 T b 00 Tace. a0, 200 7500, 000
Froquency () roquency (H:)
P eak Site : 03CHO7-HY Site. : 03CHO7-HY
Condition :PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW-1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
) @Buvim) Date: 2018.04.02 evel aBuvim) Date: 2018.04.02
1300 1300
1200 1200
1100 0]
1000 1000
909 — 500
500 400
700 700
609 609 AVG 54
s00) s0q T
1 =
40.0| B
300 209
200 200
100 100
510 T %, D Py 7 00 Taco. T 7200, 7500 0
roquency () roquency ()
Av Site : 03CHO7-HY Site. 2 03CHO7-HY
g . Condition + AV6_BE_54 3m HF_ANT_00075962 HORTZONTAL Condition + AV6_54 3m HF_ANT_00075962 HORTZONTAL
+ RBW-1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C34 0of C76



samonias. FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - R

Horizontal Fundamental

A (@BuVim)

Date: 2018-04.02

1300
1200
1109
1000

e e v
/

800 —F PEAK_BE 74

o/

s

Avg.

109

s00) / ¥
700
/
600} AVG_BE 54
500

sl "Rk,

s00)

100

300

200

100

7 T 758, 7z T E:
requency (HH:)
Peak site :03CHOT-HY Left b I an k
Condition PEAK_BE_74 3m HF_ANT_00075962 HORTZONTAL
+ RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak
) @Buvim) Date: 2018.04.02

1300

1200

1100

1000

p—

430

Site
Condition

Detector

244,

+03CHOT-HY
:AV6_BE 54
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
:Peak

258, 72, 2486, 2

) 2
Frequency (MH)

AN 0075962 HORZONTAL Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - L

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2018-04.02

D TTRRTST T WM

-

310 7538 2366, o
Froquency (Hz)
Site +03CHOT-HY
Condition :PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak

2z B

evel @Buvim)

Date: 2018.04.02

PERK 74

s
0.0 bt

S

000 00, 800, 2200
Froquency (M)
Site +03CHO7-HY
Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak

2600, 3000

Avg.

1 (@BuVim)

Date: 2018.04.02

509 b

310 7538 2366,
Frequency (MH)
Site +03CHOT-HY
Condition : AV6_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak

a2 B

evel (@BuVim)

Date: 2018.04.02

VG 54

000 400, 800, 2200,
Frequency (MHz)
Site £ 03CHO7-HY
Condition + AV6_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak

2600. 0

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samonias. FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - R

Vertical Fundamental

Avg.

" fﬁ A

1 eBuvim) vate: 2018.04.02
1304
1200
1o
1000] et T ——
a0 \
w0 \"‘m‘ P B 7
104
3
)
w09 M bt
504 I
109 |
300
204
10d
7 Tt 75w 7372 Tige. 7
roquency ()
Pe ak site +03CHO7-HY L I n k
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak
1 6Buvim) vate: 2018.04.02
1304
1200
ol
100

\ AVG_BE_54|
—j—

.

500 B —
400)
300
200
109

430 244, 258, 272 2486, 2

Frequency (MH)
Site 03CHO7-HY
Condition
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector :Peak

O e AT o096z VERTICA Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773113-03C

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VHT20 CHO1 2412MHz

Horizontal

Fundamental

o i~
800 / 800 e
50.0 50.07 MMWMWMMWWM
o
P eak 2!2 2 03CHOT-HY Site : 03CHO7-HY
ndition :PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HF_ANT_00075962 HORIZONTAL
oo oo SHEss RSO e
Detector :Peak Detector :Peak
-
o —
509 — = 509
400 T e - T 40.0f e T
o
Av Site :03CHO7-HY Site :03CHO7-HY
g . Condition 2 AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition : AV6_54 3m HF_ANT_00075962 HORIZONTAL
SRSV oW oA ST CRsviocoainas v oo S
Detector :Peak Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C380of C76



samons. FCC RADIO TEST REPORT Report No. : FR773113-03C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VHT20 CHO1 2412MHz

1 Vertical Fundamental

A (@BuVim) Date: 20180330 evel @Buvim)

Date: 20180330

1000 /"“ 1004
a0

900
s00) s00) T
709 700]
s00) 600

e
b o SN —
50.0 50,0k mersc ot A
400 400
300 300
200 200
100 104
510 BT, 75z 7. o s 00 Taon. a0, 7200, 700 00
requency (HH:) Froquency (MH2)
P eak Site : 03CHO7-HY Site. : 03CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
) @Buvim) Date: 2018.03.30 evel (@BuVim) Date: 2018.03.30
1300 1304)
1200 1200)
1100 1100
1000 — 1000 i
909) 904
s00) 804
700 700
500 600
| )
L Esuen o s m——— 504 i o = —
40.0f 40,0t T
300 304
200 200
100 100
510 BT, 52, 7. o s 00 Taot. a0, 7200, 7500 0
requency (HHr) Frequency (H)
Av Site : 03CHO7-HY Site. 2 03CHO7-HY
g. Condition + AV6_BE_54 3m HF_ANT_00075962 VERTICAL Condition + AV6_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector :Peak Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VHT20 CHO6 2437MHz - L

Horizontal

Fundamental

A (@BuVim) Date: 20180424

e Date: 2018.0424
1300 1300
1200 1200
ool o)
1000 - 1004
a0 s0q|
00 504 —
700 wﬁ“‘/ 704
s sodl
I H JU BV AP I ey ———|
509 YRR RS I S
109 404
209 200
20 20
100 10
= e 7566, D P 7 o0 0. 7500 7200, 7500, 3500
roaquency () requency (Mhi)
Peak site £03CHOT-HY Site +03CHOT-HY
Condition :PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
betector  :Peak betector  :Peak
) @Bovim) Date 20180424 vl (@Buvim) Date 20180424
1300 1300
1200 1200
100 00
1000 1004
a0 s0q|
309 504
109 700
L s0g )
s0q o B sad —
00 = P e e e
209 204
209 200
100 10
= e 7566, D P 7 o5 o0, 7500 7200, 7500 0
reauency (WHe) requency (MHi)
Av site £03CHOT-HY Site +03CHOT-HY
g. Condition  : AV6_BE_54 3m HF_ANT 00075962 HORIZONTAL Condifion  : AV6_54 3m HF_ANT_00075962 HORTZONTAL
 RBW:1000.000KHz VBW:1000KHz SWT:Auto  RBW:1000.000KHz VBW:L000KHz SWT:Auto
betector  :Peak betector  :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samonias. FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CHO06 2437MHz - R

Horizontal

Fundamental

A (@BuVim)

Dato: 2018-04.24

1300)
1200)
1109

e
900)
809 PEAK_BE 74

Avg.

\ AVG_BE_54|

500 e T
400)
300
200
109
430 244, 258, 272 2486, 2
Frequency (MH)
Site +03CHOT-HY
Condition + AV6_BE_54 3m HF_ANT_00075962 HORTZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector :Peak

700 e

00| M‘M T

500 WWAVAMthW‘ |
100

300

200

100

7 T 758, 7z P E:
requency (HH:)
Pe ak site +03CHO7-HY L I n k
Condition :PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak
) @Buvim) Date: 2018.04.24

1300

1200

1100

1009

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CHO06 2437MHz - L

Vertical

Fundamental

A (@BuVim)

Dato: 2018-04.24

evel (Buvim) Date: 2018.04.24
1300 1300)
1200 1200)
1100 . 1100
100 W 1004
909) 904
300) i 800 T
700) “/"/J 700)
500 . b 600
sttt sk " ]
500 SO0t oA
400 400
300 300
200 200
100 104
510 s 75, 08 nz - 00 Taon. a0, 7200, 700 00
requency (HH:) Froquency (MH2)
P eak Site : 03CHO7-HY Site. : 03CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
) @Buvim) Date: 2018.04.24 evel (@BuVim) Date: 2018.04.24
1300 1304)
1200 1200)
1100 1100
1000 1004
———
909) 904
s00) 804
700 700
609 609 AVG 54
50l s s S S 504 —
40.0| 4n.n~—-——-—”""‘"ﬂ
300 304
200 200
100 100
510 ey e, 708 iz B 00 Taot. a0, 7200, 7500 0
requency (HHr) Frequency (H)
Av Site : 03CHO7-HY Site. 2 03CHO7-HY
g. Condition + AV6_BE_54 3m HF_ANT_00075962 VERTICAL Condition + AV6_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector :Peak Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CHO06 2437MHz - R

) @Buvim) Date: 2018.04.24
1300
1200
Ty EOS —
1000
900
300 N PEAK BE 74
700 i,
600 WWAA-W, - iy
s00)
100
300
200
100
7 T 758, 7z e, E:
requency (HH:)
Pe ak site +03CHO7-HY L I n k
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak
) @Buvim) Date: 2018.04.24
1300
1200
1100
L e
\
909
500
700
609 —— AVG_BE 54|
50.0 S ————— T —
100
300
200
100
7 T 758, 7. P E:
requency (HHr)
Av site +03CHO7-HY L ft b I n k
g. Conditin £ AVG, BE 54 3n HE_ANT_00075962 VERTICAL (S] a
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samons. FCC RADIO TEST REPORT Report No. : FR773113-03C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CH11 2462MHz

1 Horizontal Fundamental

) @Buvim) Dater 2018.03.30 eve @Buvim) Dates 20180330

1300 1300

1200 1200

1100 0]

1000 QY S —

909) 904 \\

w00 e 209 \ T

700 700

60.0| 1 ] 60.0| \V\Q\“‘M’( T

7Y, SR AT I— R S e " 509 ——_—

100 400

300 300

200 200

100 109

700 T, 700, 7200, 00 D 50 763, e, g Tz 7500
roquency (i) roquoncy (i)
P eak Site :03CHO7-HY Site. : 03CHO7-HY
Condition : PEAK_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
) @Buvim) Date: 2018.03.30 ove aBvim) Dates2018.03.30

1300 1300
1200 1200
1100 0]
1000 1000
909

90|

s00) s00)

700 700) ¢
600) A6 5 609 \ AVG_BE 54
500 s00)

—
400 40
309 304
200 200
100 100
000 a0, 7800, 2200 2600, EC 50 268, 2. Za52 7500
Frequency (HHe) Frequency (Hz)
Av site +03CHOT-HY Site $03CHO7-HY
g. Condition + AV6_54 3m HF_ANT_00075962 HORTZONTAL Condition + AV6_BE_54 3m HF_ANT_00075962 HORTZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:L000KHz SWT:Auto
Detector +Peak Detector +Peak

TEL : 886-3-327-3456 Page Number : C44 of C76
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CH11 2462MHz

Vertical

Fundamental

A (@BuVim)

Date: 20180330

evel (dBuvim) Date: 2018.03.30
1300 1300
1200 1200
100 nog|
1000 1000 RN
900 904
9 PEAK 74 80 PEAK BE 74
700 700
s, 1
500 0 o
500 »WMWMWMMA«WA” ressap i) <0 oot
400 400
309 304
200 200
109 100
000 Ta00. 7800, 720, 2600, EC 50 2a68. 2. Zea. za52 7500
Froquency (MHz) Frequency (z)
Pe ak site +03CHOT-HY Site +03CHO7-HY
Condition +PEAK_74 3m HF_ANT_00075962 VERTICAL Condition PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
A (@Buvim) Date: 2018.03.30 evel (dBuvim) Date: 2018.03.30
1300 1300
1200 1200
1109 o
1000 e
900 904 \
500 w0
609 G 54 e s AVG B 54
500 e — S0 ——
T
40 40
309 304
200 200
100 100
000 a0, 7800, 2200 2600, EC 50 268, 2. Za52 7500
Frequency (MHz) Frequency (Hz)
Av site +03CHOT-HY Site +03CHO7-HY
g . Condition + AV6_54 3m HF_ANT_00075962 VERTICAL Condition + AV6_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:L000KHz SWT:Auto
Detector +Peak Detector +Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773113-03C

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHOS3 2422MHz - L

Horizontal

Fundamental

Date: 2018-04.02

Date: 20130402

w0 10
w0 10
s a
0 w0 )
90.0f r»/"““‘m 90.0f
nd / L 700 J
600 T o
LA bt b bttt gt o b s M agstrai]
50.0] e ”J 50,0yttt A ks A AR
P po
200 200
00 00
100 10d
= e % 0 e 7 % o o 00 F .
Troqency ) Troaency
Pe ak site +03CHOT-HY site 03CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00075962 HORIZONTAL
RBWEIO00 000KHz VEW-3000000KHz SWT-Auto REWEIO00000KHH2 VBWA3000000KHz SWT-Auto
Detector :Peak Detector :Peak
vy oo 2tn 002 . oo 20802
w0 10
0 10
o g
g 0
%09 o0d ,
500 D w0
00 I 700
500 / o0d _—
509 e 509 =
S B ——.— B i D i
P D S
00 200
0 00
100 100
% = P or T s = o T F P .
Trouency S
Av Site :03CHO7-HY Site 2 03CHO7-HY
g . Condition : AV6_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition : AV6_54 3m HF_ANT_00075962 HORIZONTAL
RBWEIO00 000K+z VBW:3000KHz SWT-Auto REWEIO00.000K¢z VEW:3.000KHz SWTAuto
Detector : Peak Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO03 2422MHz - R

Horizontal

Fundamental

Avg.

w N
" [ :
Condition : AV6_BE_54 3m HF_ANT_00075962 HORIZONTAL
i o Sl s
Detector : Peak

) @Buvim) Date: 2018.04.02

1300

1200

100

1000

snnn—«_\\

800 \ PEAK_BE 74
700 \\1

600

o 1

s00)

100

300

200

100

7 T 758, 7z P E:
requency (HH:)
Pe ak site +03CHO7-HY L I n k
Condition :PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak
) @Buvim) Date: 2018.04.02

1300

1200

1100

1000

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO03 2422MHz - L

Vertical

Fundamental

a0 m s0q)
- Rl e
-
s0.0[f e 5000 e A S A
P eak Site : 03CHO7-HY Site. : 03CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
R b

Detector :Peak Detector :Peak

" — =

609 7 609 I AVG 54

50.0) o 500 7

= Y
Av Site : 03CHO7-HY Site. 2 03CHO7-HY
g . Condition : AV6_BE_54 3m HF_ANT_00075962 VERTICAL Condition + AV6_54 3m HF_ANT_00075962 VERTICAL
Detector :Peak Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO03 2422MHz - R

Vertical

Fundamental

Avg.

~ AVG_BE 54
500 >
400)
300
200
109

430 244, 258, 272 2486, 2

Frequency (MH)
Site +03CHOT-HY
Condition : AV6_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector :Peak

) @Buvim) Date: 2018.04.02

1300

1200

100

1009

el

900 Ay

00 \, PEAK BE 74
700

s " 1 e :

s00)

100

300

200

100

7 T 758, 7z T0E. E:
requency (HH:)
Pe ak site +03CHO7-HY L I n k
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak
) @Buvim) Date: 2018.04.02

1300

1200

1100

1000

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - L

Horizontal

Fundamental

A (@BuVim) Date: 20180424

evel (Buvim) Date: 2018.04.24
1300 1300)
1200 1200)
1100 1100
1000 p—— 1004
90.0| - 90.0/
300) 800 T
700 00| / \(
500 . G 600
ot sttt Iestionat) | A st ricinsiict
500 0.0t e
400 400
300 300
200 200
100 104
510 s 75, 08 nz - 00 Taon. a0, 7200, 700 00
requency (HH:) Froquency (MH2)
P eak Site : 03CHO7-HY Site. : 03CHO7-HY
Condition :PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
) @Buvim) Date: 2018.04.24 evel (@BuVim) Date: 2018.04.24
1300 1304)
1200 1200)
1100 1100
1000 1004
909) ] 904
s00) 804
700 700
609 609 AVG 54
50 IR e soq] o — 5|
40.0| Y e e
300 304
200 200
100 100
510 ey e, gD iz B 00 Taot. a0, 7200, 7500 0
requency (HHr) Frequency (H)
Av Site : 03CHO7-HY Site. 2 03CHO7-HY
g . Condition + AV6_BE_54 3m HF_ANT_00075962 HORTZONTAL Condition + AV6_54 3m HF_ANT_00075962 HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak

Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samonias. FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - R

Horizontal

Fundamental

A (@BuVim)

Dato: 2018-04.24

1300
1200
1109
1000

P e e I

s00)
709

\ PEAK_BE 74

R |

Avg.

\ AVG_BE 54
= 1

500
500 o
400)
300
200
109

430 244, 258, 272 2486, 2

Frequency (MH)
Site +03CHOT-HY
Condition + AV6_BE_54 3m HF_ANT_00075962 HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector :Peak

600
s00)
100
300
200
100
7 T 758, 7z P
requency (HH:)
Peak site :03CHOT-HY Left b I an k
Condition PEAK_BE_74 3m HF_ANT_00075962 HORTZONTAL
+ RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak
) @Buvim) Date: 2018.04.24
1300
1200
1100
1000

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - L

Vertical

Fundamental

— et 2018.04.24 o bates 018,04 24
1309 1300
1200 1200
1o o
1000 P s a 1000
a0 o
s 509 —
700 o 700 WJJ l
Py s o0
50.0 WWAMMUMWN/WW Y Sn.nWWMWWAAWwMWM W”‘M' ’LA' i ahuainan|
ad and
300 300
200 200
109 100
i 5 7 o P 7 o o o Tt o 00
Treauency e reauency (i)
P eak Site :03CHO7-HY Site. : 03CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
- RBW-I000000KHz VBW:3000.000KHz SWTiAuto  RBW:1000.000K51z VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
o vt 2018.04.24 — e 018.00.24
1309 1300
1209 1200
o o)
1000 1000
500 SO 90|
s 509
700 700
609 - L AVG 54
soo S ——— s < —
40.0| 40.0f e
309 300
209 200
100 100
=n o o Toor P 7 o o T 7205 50 o
reauency (e reauency (i)
Av Site :03CHO7-HY Site. : 03CHO7-HY
g - Condition + AV6_BE_54 3m HF_ANT_00075962 VERTICAL Condition + AV6_54 3m HFE_ANT_00075962 VERTICAL
| RBWHI000.000KHz VBW:3 000Kz SWT:Auto  RBWF1000.000Kz VBW:3.000K+Hz SWT:Auto
Detector : Peak

Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samonias. FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - R

Vertical

Fundamental

A (@BuVim)

Dato: 2018-04.24

1300)
1200)
1109

I S St

900)
s00)
709

PEAK_BE 74

Avg.

AVG_BE 54
500 —_— i

400

300)

200)

100)

430 244, 2458, 272, 2486 2
Frequency (MHz)
Site +03CHO7-HY
Condition + AV6_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto

Detector +Peak

600
s00)
100
300
200
100
7 T 758, 7z P E:
requency (HH:)
Peak site :03CHOT-HY Left b I an k
Condition PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak
) @Buvim) Date: 2018.04.24
1300
1200
1100
1009

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CH09 2452MHz - L

Horizontal

Fundamental

) By oot 2018.0402 cve @By Date: 20180402
130 1300
1200 1200
10 10
100 1000
s00) s0q)
a00) w00 —
700) 70, j
byl H T o o P —— e
50.0] e 5ﬂ.nw~wm%»—hw‘“ww
100 400
200 s00)
200 200)
100 100
= e = oo i 75 oo T, Taoo Za00. 000, a0
roquency () Froquency ()
P eak Site :03CHO7-HY Site. : 03CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HF_ANT_00075962 HORIZONTAL
 RBW-1000.000KHz VW:3000.000KHz SWT:Auto  RBW-1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
) By bate: 2018.04.02 o Date: 2018.00.02
130 1300
120 1200
10g 10
1000 100
s00) s0q)
A L
a00) w00l
ooy / o0 )
snq) T e 504 o —
40.0| B e e
200 300
200 200
100 100
=0 e = o i 7 o0 T, oo o0, 5500 o
requency () roquncy by
Av Site :03CHO7-HY Site. : 03CHO7-HY
g . Condition + AV6_BE_54 3m HFE_ANT_00075962 HORTZONTAL Condition + AV6_54 3m HF_ANT_00075962 HORIZONTAL
 RBWA1000.000KHz VBW:3.000KHz SWTiAuto  RBWA1000.000KHz VBW:3.000KHz SWTiAuto
Detector : Peak Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samonias. FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CH09 2452MHz - R

Horizontal Fundamental

Peak

A (@BuVim)

Date: 2018-04.02

1300
1200
1109
1000

00—~ T

ol /

700
500
500
400
309
200
109

B e 4

B LY SRS A

430 244,

si 03CHOT-HY

2 272 2486, 2

58
Froquency (MHz)

O ANTo0073962 HORIZONTAL Left blank

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector :Peak

Avg.

1 (@BuVim)

Date: 2018.04.02

o -\
50.0f \\g . VU R

Yt ooz oREZONTAL Left blank

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CH09 2452MHz - L

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2018-04.02

/

o ALK s

o

310 7538 2366, 294,
Froquency (Hz)
Site +03CHOT-HY
Condition :PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak

2z

evel @Buvim)

Date: 2018.04.02

PERK 74

s

: ) —

-

400

300]

200)

100

000 00, 800, 2200 2600, 3000
Froquency (M)

Site +03CHO7-HY
Condition PEAK_74 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak

Avg.

1 (@BuVim)

Date: 2018.04.02

RSN SR P e

310 7538 2366, 2.
Frequency (MH)
Site +03CHOT-HY
Condition : AV6_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak

a2

evel (@BuVim)

Date: 2018.04.02

VG 54

000 400, 800, 2200,
Frequency (MHz)
Site £ 03CHO7-HY
Condition + AV6_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak

2600.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CH09 2452MHz - R

Vertical Fundamental

Avg.

A a—

/

) By vate: 2018.04.02

130

1200

10g

1009 pr———

™\
s00)
700
oy ;

600 Wbt Bt

50

100

200

200

100

o i 7458, 72 Fi05. 7
roquency ()
Pe ak site +03CHO7-HY L I n k
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
 RBW-1000.000KHz VW:3000.000KHz SWT:Auto
Detector +Peak
) By vate: 2018.04.02

130

120

10g

1000

\ AVG_BE 54

500 s = S——
400

309

200

100

430 Py 258, 272 28, 2
Frequency (HHz)
site 03CHOT-HY
Condition
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector +Peak

O e AT o096z VERTICA Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FR773113-03C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Vertical

Peak

Date: 20180427

PERK 74|

AVG 54

100

000

site
Condition
Detector
Proiect

5300,

£ 03CHO7-HY
+PEAK_74 3m SHF-EHF_131029 HORIZONTAL

Peak
+773113-01

1060 20200, 25000

0. 15400
Frequency (MHz)

Date: 20130427

1300
1200
o
1000
90
80

PERK 74

700]
600]

AVG 4

50
400
300
200
100

000

site
Condition
Detector
Proiect

5300,

03CHO7-HY

+PEAK_74 3m SHF-EHF_131029 VERTICAL

peak
77311301

060 20200, 25000

D 15400
Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FR773113-03C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal

Vertical

Peak

A (@BuVim)

Date: 2018-04.03

1300
1200
1109
1000

s00)

PERK 74

709

VG 5

500
400)

209
109

000

Site
Condition

Detector

5800,

10500, 15400, 20200, 250
Froquency (Hz)

+03CHOT-HY

+PEAK_74 3m SHF-EHF_131029 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
:Peak

evel @Buvim)

Date: 2018.04.03

1300
1200
ol
1000
904
a0

PERK 74

700]
600

VG 54

504
400
304
200
100

000

Site
Condition

Detector

5800, 10600, 5400, 20200,
Froquency (MHz)

+03CHO7-HY
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Appendix D. Duty Cycle Plots

Duty Cycle VBW Duty Factor
Band (%) T(us) 1/T(kHz) Setting (dB)
802.11b 98.96 - - 10Hz 0.05
802.11g 95.00 2065.22 0.48 1kHz 0.22
2.4GHz 802.11n HT20 94.33 1927.54 0.52 1kHz 0.25
2.4GHz 802.11n HT40 89.02 952.17 1.05 3kHz 0.51
2.4GHz 802.11ac VHT20 93.88 1932.00 0.52 1kHz 0.27
2.4GHz 802.11ac VHT40 88.81 952.00 1.05 3kHz 0.52
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